
PennTec
2019 91st Annual Technical

Conference & Exhibition

Technical 
Programs have 
been approved 

by the PA DEP for 
Drinking Water 
& Wastewater 
Contact Hours.PennTec 2019 • June 2-5, 2019

Penn Stater Conference Center Hotel, State College PA

Pennsylvania Water Environment Association

REGISTRATION PROGRAM



2

Sunday, June 2
11:00am-3:00pm	 Community Service Project
3:00-5:00pm	 Registration Open

Monday, June 3
7:15am-5:00pm	� Registration Open
7:45-8:45am	 Continental Breakfast
8:30-11:30am	� Students & Young Professionals  

(SYP) Plant Tour
8:45-11:45am	 Morning Technical Programs
		  Biosolids
		  Collection Systems
		  Engineering
		  Utility Management
	 Workshops
8:45-11:45am		  PA DOT Flagger Certification
[...]
utilizing calibrated hydraulic and process modelling tools. An example 
case study will be presented in which the model-based approach was 
utilized.

11:15-11:45am – �Leveraging the Glass Half Full: Utilizing Active and Abandoned 
Plant Processes for In-Plant Wet Weather Storage

Speaker: Dan Goodwin, PE, Wade Trim

Most treatment facilities undergo upgrades that decommission existing 
processes or tanks.  The Bethel Park WWTP has planned its upgrades 
over the years to utilize the out of commission or abandoned processes 
as wet weather storage.  Active processes have also been modified to 
provide additional wet weather storage.

UTILITY MANAGEMENT PROGRAM
Moderator: �Mark Pickering, GHD

8:45-9:15am – �How to Pay for What You Need: UMJA’s Approach to Funding and 
Designing a $20 Million Upgrade

Speaker: Ken Kohlbrenner, Woodard & Curran

The Upper Montgomery Joint Authority upgrading its wastewater 
treatment facility to avoid wet weather bypasses. By carefully 
coordinating design decisions with financial considerations, it found a 
way to combine grants with phased rate increases to provide sustainable 
funding for the work in a way that does not overburden rate-payers.

9:15-9:45am – �Penn State University WRF Upgrade: Progressive  
Design/Build Case Study

Speaker: Dave Swisher, PE, Penn State University

The 3.0 MGD ADF PSU University Park Water Reclamation Facility 
(WRF) is currently being upgraded.  Key goals are to reduce watershed 
impact, minimize operational risks, provide growth flexibility, and to 
operate efficiently and safely.   Highlights will include how the D/B 
process has worked for PSU on key process selection to meet goals 
while understanding risks and budget impacts through the project 
development, bidding, and construction period.

9:45-10:15am – �Managing Your Energy for the Future: Working with 
FirstEnergy’s Custom Program

Speaker: Karen Heater, Sodexo

Energy efficiency opportunities at wastewater treatment facilities 
can reduce annual energy costs by 30 to 67 percent. This can make 
a significant difference on their departmental “bottom lines.” This 
presentation will show attendees how FirstEnergy Pennsylvania provides 
incentives and assistance to realize these savings.

10:45-11:15am – �Guaranteed Energy Savings - Guaranteed Energy Savings Act - 
PennSEF/FREE

Speaker: Brian L Book, PE, cb3 Solutions, LLC

The Guaranteed Energy Savings Act (GESA) allows a single-source Energy 
Services Contractor (ESCO) to contract directly with PA municipalities to 
perform needed facility upgrades to reduce energy, water, wastewater, 
or other consumption or operating costs through a guaranteed savings 
contract.  Various methods of financing, project approaches, benefits 
and challenges, and case studies of Pennsylvania WWTP projects will be 
presented.

11:15-11:45am – Utility Manager Panel
Panelists include: �Mike DiSantis, DELCORA; Mike Kyle, Lancaster Area Sewer 

Authority; and Tina Myers, New Holland Borough

A Panel of professional utility managers from small, medium, and large 
utilities will address hot topics and challenges related to project delivery 
and elements of Utility of the Future, including energy savings and 
recovery.

TECHNICAL PROGRAM DETAILS



11

MONDAY AFTERNOON
BIOSOLIDS PROGRAM

Moderator: �Charles Winslow, GHD

1:00-1:30pm – �Dewatering Evaluations: Belt Filter Press, Centrifuge,  
Screw Press, and Volute Press

Speaker: Andrew Kreider, Gannett Fleming

In 2018, common dewatering technologies (belt filter press, centrifuge, 
screw press, and volute press) were piloted at the Eastern Snyder County 
Regional Authority’s WWTP in Central PA. The pilot performance data 
enabled a 20-year net present value (NPV) cost analysis that accounted 
for capital, O&M, and loan service costs.

1:30-2:00pm – Efficient Dewatering Technology Piloted at Large-Scale WWTP
Speaker: Shale Bourdon, Trident Processes Inc.

This presentation caters to WWTP operators and engineers interested 
in learning details about a sludge dewatering pilot at one of North 
America’s largest wastewater treatment facilities. The objective is to give 
insight in pilot operating procedures and key planning and execution 
considerations from both an operator’s and vendor’s perspective.

2:00-2:30pm – �Capital Region Water Dewatering Assessment – Improving 
Dewatering Operations to Support a Land Application Program

Speaker: Wade Yankey, Material Matters, Inc.

The Whitman, Requardt & Associates/Material Matters team recently 
completed dewatering assessment for Capital Region Water (CRW) in 
Harrisburg, PA.  This presentation will discuss the assessment of current 
CRW operations, methods of assessment, findings, and lessons learned.  

3:30-4:00pm – �Removing Orthophosphate and Improving Dewaterability of 
Digested Sludge by Post-Digestion AirPrex® Process

Speaker: Gerhard Forstner, Centrisys/CNP

This presentation evaluates the patented AirPrex® process, the science 
and performance of phosphate extraction, sludge dewaterability as 
well as effectiveness of reducing phosphorus load to EBPR plant. This 
presentation shares operating results from 10 operating sites in Europe 
as well as results of multiple pilot runs in the US.

4:00-4:30pm – �Post-Aerobic Digestion – A Simple but Comprehensive Biosolids 
Management Technology

Speaker: Bryen Woo, PE, Ovivo USA, LLC

This presentation will discuss the origins of post-aerobic digestion, 
the decay mechanisms that are taking place within the post-aerobic 
process volume, design criteria, equipment selection, process control 
mechanisms, projected performances and results from full scale 
installations.

COLLECTION SYSTEMS PROGRAM
Moderators: �Melissa Smith, GHD,  and  

Bruce Hulshizer, Herbert, Rowland & Grubic

1:00-2:30pm – Mobile Presentations in Exhibit Hall
The PWEA Collection Systems Committee will bring a successful concept 
from the Water Environment Federation (WEF) National Conference and 
the WEF National Collection System Specialty Conference to PennTec:  
Mobile Sessions.  These are curated presentations in selected exhibit 
booths.  Moderators will lead small groups to the presentations (groups 
will rotate their starting point).  Attendees who elect to view the mobile 
sessions will be able to receive the same credit as if they were attending 
a classroom presentation.  Presentations will be educational, not vendor 
sales pitches.  Details about each presentation will be provided in the On-
Site Conference Program. 

3:30-4:00pm – Conducting Air Monitoring in Your Collection System
Speaker: Thomas Burgess, CSP, CIH, T&M Associates

This presentation is intended for people that select, maintain and use 
portable air-monitoring instruments. It addresses not only the use of 
the meters, but also provides an understanding of hazardous gases/
vapors that are monitored in wastewater collections/treatment systems 
and exposure limits used to determine acceptable levels of these gases/
vapors.

4:00-4:30pm – The Impacts of Non-Dispersible Wipes on Treatment Operations
Speakers: �Joshua Fox, PE, and Brent Wagner, both with  

Herbert, Rowland & Grubic, Inc.

Like many wastewater facilities, the Pottstown WWTP is plagued by non-
dispersible wipes. The wipes have clogged clarifier suction lines, impacted 
aeration and mixing, and required the upgrade of influent mechanical bar 
screens. This presentation will review the required labor and costs to deal 
with this nuisance. 

TECHNICAL PROGRAM DETAILS

STUDENTS & YOUNG PROFESSIONALS SUMMIT

Monday, 11:45am-1:30pm
The SYP Committee invites all New Members, Students, and  
Young Professionals interested in learning about PWEA and the 
activities of the organization, officers, and committees to participate 
in the SYP Summit. This luncheon and networking event will provide 
the opportunity to meet experienced members of the organization 
and to learn how they became involved, how PWEA has helped 
advance their careers, and ways for new individuals to become 
involved today.

There is no charge to attend, but pre-registration is required.



12

ENGINEERING PROGRAM
Moderator: Justin Mendinsky, Herbert, Rowland & Grubic, Inc.

1:00-1:30pm – �Pretreatment Screening for Maintenance Savings and  
Improved Treatment at CRW’s AWTF

Speaker: �Peng Chen, PE, and Mark Pickering, PE, both with GHD; and  
Jeff Bowra, PE, Capital Region Water

A new, fully automated 80 MGD screening facility at Capital Region 
Water’s (CRW) AWTF removes solids larger than ¼ inch from plant 
influent, significantly reducing the costly maintenance problems at 
the grit tanks, primary clarifiers, and anaerobic digesters. This best-
fit solution was designed with process redundancy and operational 
flexibility. The screen’s startup performance shows the new screening 
system is meeting the project goals.   

1:30-2:00pm – Canton WRF MBR – Built, Started, Tested and Operational
Speaker: Terry M. Gellner, PE, TnT Engineering LLC

The City of Canton WRF is one of, if not the largest MBR activated sludge 
plants constructed and operational in North America.  Average daily 
flow is 39 MGD.  Peak day flow is 88 MGD.  Construction began in 2014.  
First train operational in 2016.  All trains (6) operation by end of 2017.  
Finalizing demonstration, flow and process testing throughout 2018 
and first quarter of 2019.  Focus of presentation will be accelerated 
construction and impacts of MBR trains, start-up, testing, control and 
operation.

2:00-2:30pm – �Analysis of Alkalinity Mass Balance and Recovery  
Options for a 30 MGD Plant

Speakers: Jurek Patoczka, Mott MacDonald

A large, nitrifying WRRF faced an increasing alkalinity deficit. Evaluated 
options for resolving deficit included alkalinity addition, curtailed 
nitrification, side-stream treatment, modification of chemical addition 
practices, and introduction of anoxic zones for partial denitrification. 
Multiple anoxic zones were selected for implementation, with side-stream 
treatment also considered for future implementation.

3:30-4:00pm – �Reducing Energy Consumption at Two Wastewater  
Treatment Plants

Speaker: Sami Sarrouh, PE, T&M Associates

Case study about an authority that participated in a clean energy 
program by making modifications to two wastewater treatment plants. 
An energy reduction plan was implemented and modifications done 
reducing energy consumption beyond the required 15% minimum. In 
addition, there were lessons learned from solving problems faced after 
new blowers were installed.

4:00-4:30pm – Ozone Use at University Area Joint Authority
Speaker: Catherine Oakleaf, RETTEW Associates, Inc.

The University Area Joint Authority utilizes ozone for Advanced Water 
Treatment (AWT) for beneficial reuse.  Ozone replaced biocide for 
biofouling control for the reverse osmosis membranes.  After having 
success with ozone in the AWT process, UAJA decided to explore replacing 
their aging UV disinfection system with ozone.  A feasibility study was 
completed in 2018 with favorable results.

UTILITY MANAGEMENT PROGRAM
Moderator: �Ray Ferrara, Kleinfelder

1:00-1:30pm – NPDES Permitting Trends
Speaker: Gary Cohen, Hall & Associates

This presentation will cover the latest trends in NPDES permits from 
both a national and Pennsylvania perspective, and educate permittees 
about opportunities to be proactive, identify issues associated with water 
quality-based effluent limitations, municipal wet weather conditions, 
storm water requirements, and other permit requirements.

1:30-2:00pm – PA NPDES Permit Case Studies
Speaker: Michael Dillon; Manko, Gold, Katcher & Fox LLP

This presentation will provide the speaker’s experience and perspective 
on a variety of recent NPDES permit actions in Pennsylvania.  Actual cases 
and implications for future regulation will be discussed.

2:00-2:30pm – PA DEP Representative, Part 1
Speaker: �To Be Announced

An update on PA DEP’s recent NPDES permit program actions, as well as 
a look into upcoming changes to PA DEP’s NPDES permit program, will be 
provided.

3:30-4:00pm – PA DEP Representative, Part 2
Speaker: �To Be Announced

An update on PA DEP’s recent NPDES permit program actions, as well as 
a look into upcoming changes to PA DEP’s NPDES permit program, will be 
provided.

4:00-4:30pm – Government Affairs Panel
Speakers from the previous four presentations will take part in a 
roundtable discussion, responding to audience questions about NPDES 
permits and related topics.

TECHNICAL PROGRAM DETAILS



13

TUESDAY MORNING
COLLECTION SYSTEMS PROGRAM

Moderators: �Chris Patackis, Brown and Caldwell, and  
Kate Mechler, Mott MacDonald

8:00-8:30am – �The Rehabilitation of a 100+ Year-old 125’ Brick Manhole 
and 350’ Long Egg Shaped Brick Culvert Requires Advanced 
Engineering Design, Materials & Installation Methods

Speaker: Matthew Richards, Vortex Companies

An existing 125-foot deep brick manhole feeding into a 78-inch x 66-inch 
egg shaped brick culvert required an advanced engineering solution 
consisting of geopolymer mortar and precision application processes. 
The completely restored and structurally rehabilitated system now has an 
extended service life of 75+ years.

8:30-9:00am – Letort Interceptor Rehabilitation
Speaker: Matthew D. Cichy, PE, Herbert, Rowland & Grubic, Inc.

Case study of design and construction of a 42-inch diameter RCP 
interceptor using cured-in-place pipe lining. The interceptor parallels 
Letort Spring Run, one of the finest limestone trout streams in the nation. 
This presentation will focus on design aspects of the project and include 
some construction phase aspects as well.

9:00-9:30am – �Rehabilitation of a 68”x43” Elliptical Reinforced  
Concrete Sewer

Speakers: Charlie Hurst, PE, and Joe Centrone, both with DELCORA

That oval sewer under the Interstate collapsed. Now what? This 
presentation will describe the evaluation and repair of a 68-inch x 43-inch 
RCP sewer using two separate repair methods.

10:30-11:00am – Emergency Rehabilitation of the Wilson Road Force Main
Speaker: Susanne Lockhart, PE, Brown and Caldwell

The Wilson Road Force Main is a 30-inch PCCP pipeline located within 
Valley Force National Historical Park and an exceptional value stream 
watershed. Emergency repairs were required due to three catastrophic 
pipe failures in three years. This presentation will discuss project 
constraints, alternative analyses, work performed, and lessons learned.

11:00-11:30am – �Manhole Rehabilitation Using Composite Manhole  
Frame and Covers

Speaker: David Kee, PE, ARRO Consulting

This presentation will provide a basic understanding of utilizing synthetic 
manhole frames and covers in conjunction with manhole lining to help 
minimize corrosion from hydrogen sulfide. A case study will be presented 
in which manhole lining and composite frame and covers were utilized to 
reduce long-term maintenance of existing manholes.

ENGINEERING PROGRAM
Moderator: Justin Mendinsky, Herbert, Rowland & Grubic

8:00-8:30am – �Beat Ultra-Low Phosphorus Targets with Reactive  
Filtration: How the Town of Citronelle, Alabama  
Consistently Hits 0.02 mg/L

Speaker: Todd Latchaw, Nexom

As phosphorus-fed algae blooms continue to plague North American 
bodies of water, regulators are pressuring WWTPs to meet ever-lowering 
phosphorus limits – all the way down to micrograms per liter. Watch 
this presentation to learn how Citronelle, AL’s Blue PRO® reactive filter 
produces <0.02 mg/L TP effluent with adsorption/reaction kinetics that 
improve on traditional particle coagulation and filtration.

8:30-9:00am – �Upgrade of Lagoon Based Treatment Systems to  
MBBR for Nitrification

Speaker: Siva Angappan, Headworks International

Nutrient control is being increasingly required throughout the US. 
However, many existing treatment systems are lagoon-based and 
equipped to remove BOD only. Nitrification requires a large tank volume, 
and capacity of such lagoon-based plants may be inadequate. This 
becomes even more challenging in winter as nitrification practically stops 